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Name of Goods: ~ Battery/LI-ION BATTERY PACKS AP12A3i (I1. 1V/54WH)
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T RGN LA/ ABFE W/ B -FE WA APL2A31 (11, 1V/51WH)
. Chinese
5o 4 AR
Name of Goods | s & | Battery/LT-TON BATTERY PACKS AP12A3i (11.1V/54Wi)
English
4 # #-{3 Consignor AR G AR ]
4 = ¥ {3 Manufacturer RS CIETD) FTRR A A
Wik, 25 EEEMASEMt & (RRIRYEE BN (534)
Inspection Methods and 1ATA Dangerous Goods Regulations (IATA DGR) (53rd)
Procedures
o E Ak | WOWBLBRENE, R
hlue plastics cement and plastics film shell, odorless
Appearance & Odor
[|) 1. fE& RS (Hazards identification)
E .
s 5.
T None.
I W
e %
| 2. 1B B IATA DGR7FEAI2RIR (Suggestion according to IATA DGR)
C )
Az RESSSURAE /B SRS
T The substance is not restricted to IATA DGR according to packing instruction
| 965 General Requirements and Section II.
0]
N
5=
C
S * 3, ABEFE K (Packaging requirements)
C ’
; TV T A
U The goods are packaged according to the packaging requiremeng®
S goods.
|
0 ~ o y
N WA E M 20114F 12 H26 8 & 20114E12H27H  EAE - |
GRS R A . AR A R RS . BRI ARFETATA DGRAR: .-
The sample is a rechargeable lithium battery. The package is labelled with a ‘1. ium battery \
handling label. The package is accompanied with a document that meet the packininstrrritéjn of %
- DGR, : N, >
HiE el
Comment
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RIEA B & AR

Name of Test ltems

w4 X

Test Result

AL

Altitude simulation)

(38.3 test 1)

TFEmEL, LiltdE. ERHS. THE. TR EEX. W85 K TFE s E AT R %2 a4l
[1190%. WREFF-SirMEE k.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

Thermal test
(38.3 test 2)

TREARR, KR, TR TRME. TR EEK, WREN T SHEEATREZ 1
190%. REFFSIRETR.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

3
Vibration
(38.3 test 3)

T, TR, THS. THRE. THRUAE K. W6 M & B ERXTF RS2 5
90%. TREFFAIRHERL k.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard.

Ui
Shock
(38.3 test 1)

TSR, Kl THS. TfE. TRRUREA. WEHITFRBERT R 5
190%, WEFFEFFHEER.

No mass loss , no leakage , no venting , no disassembly , no rupture and no fire and
the open circuit voltage of cach test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure. The test result conforms to
the requirements of standard

HME B
External short
circuit
(38.3 test 5)

AR RI6h AR 70C, T . EEBUEEAME., WG SHREESR,

The external temperature does not exceed 170°C, no disassembly, no rupture and no
fire within six hours of this test, The test result conforms to the requirements of
standard.

5124
Impact
(38.3 test B6)

AR eh AR IRAECLT0C, T E. RS, REFEirEsk,
The external temperature does not exceed 170°C, no disassembly, no fire within six
hours of this test. The test result conforms to the requirements of standard

buit::!
Overcharge
(38.3 test 7)

FEMR B 7R AT ] A TARAFRS K. WIS R SArdE k.
No disassembly, no fire within seven days of this test. The test result conforms to
the requirements of standard.

528 ] T R
Forced discharge
(38.3 test 8)

Other

B B E MR, RERAWLEEENE LR, ST b R 47 LU E G B

The smaple is packed in strong outer packing. The equipment is equipped with an effective means
of preventing accidental activation. Cells and batteries are protected so as to prevent short
circuits.

AR AR T, KBERY, HAMEMEEER, RSN BEHENEEEREARY
iR E) AR R B AT 10ke (BHE) .

The tested package is capable of withstanding a 1. 2m drop test in any orientation without
damage to cells or batteries contained therein, without shifting of the contents so as to allow
battery to battery or cell to cell contact and without release of contents, The package does
not exceed 10kg gross mass
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(AR =) AP12A3 (alcpwe?fgo}

Rechargeable Li-polymer Battery Pack
(FEESRAARAEZE S )
RB/EE)Rating: 11.1V == (EB/AR) 4850mAh, 54W

s




